City of Norman

Monthly Departmental
Report

August 2014



MONTHLY PROGRESS



TABLE OF CONTENTS
MONTHLY PROGRESS REPORTS

City Clerk 1
Facility Maintenance 1A
City Manager 2
CIP Financial Status 2A
Community Relations 2B
Development Coordinator 2C
Finance 3
Accounting 3A
City Revenue Reports 3B
Data Processing 3C
Utility 3D
Fire 4
Human Resources 5
Information Technology 6
Legal 7
Municipal Court 8
Parks 9
Westwood/Norman Municipal Authority 9A
Planning and community Development 10
Comprehensive Planning 10A
Development 10B
Revitalization 10C
Police 11
Animal Control 11A
Public Works 12

Utilities 13



CITY CLERK

1



CITY COUNCIL

CITY CLERK
MONTHLY PROGRESS REPORT

AUGUST 2014

Councilmember Chad Williams submitted his resignation as Councilmember for Ward Eight on August 12, 2014,
[...]
totaling $256,818 of $268,000 or 96% have been approved.

Royal Oaks Force Main Rehab (WW0062): Project will replace 2,260 linear feet of 16-inch ductile
iron force main installed in 1984 along 24% Avenue N.E., from near Alex Plaza Drive across Alameda to its
termination at an existing manhole to be replaced. Staff will soon engage Cardinal Engineering for design
assistance under their on-call Professional Services contract. Utility staff is coordinating with Public Works
Department on 24t Avenue NE widening bond project.

SE Bishop Interceptor, Phase 2B (Project WW0267): Project will increase size of interceptors
serving SE Norman, and has been completed in phases. Construction of 2B, Section 1 complete March
2007; Section 2A & 2B complete August 15, 2013; Secticn 2C consists of approximately 5,500 LF of 24-inch
sewer located south of Highway 9 between Pebblebrook Park and Classen Boulevard. Project advertised
11212014; received bids 1/23/14; Krapff-Reynolds Construction Company low: $1,064,690 with six (6} other
bidders; award and contract approved by NUA 2/11/14; pre-work meeting held 2/13; Notice to Proceed
effective 2/24; construction is on schedule and within budget; payments totaling $797,779 of $1,064,630 or
75% have been processed.

Department of Utilities Monthly Report 1



Sewer Maintenance Project FYE11 (WW0084): Annual project rehabilitated about 45,045 feet (8%
miles) of sewers and 229 manholes in an approved area bounded by Alameda to the north, Bishop Creek to
the west, partially Boyd and partially Brooks to the south, and Shiloh to the east. Project advertised 4/27/13;
received bids 5/27/13; Urban Contractors low: $2,774,200 with three {3) other bidders; award and contract
approved by NUA 6/11/13; Notice to Proceed effective 7/1/13. Change Order No. 1 increasing contract by
$19,334 approved by City Manager 10/1/13. CO#2 increasing contract amount by $139,708 approved by
NUA on 2/25/14; CO#3 increasing contract amount by $341,59C approved by NUA on 4/8/14; all work
compiete 6/15/14. Final Change Order #4 decreasing contract by $129,513 and project acceptance
approved by NUA on 8/12/14; $3,145,318 of revised contract amount $3,145,318 or 100% paid fo date; this
is the final project report.

Sewer Maintenance Project FYE12 (WWO0C70: Annual project wilt replace about 32,320 feet (over
6 miles) of residential sanitary sewer lines, and rehabilitate or replace about 120 manholes in the area
bounded by Boyd to the north, Imhoff Creek to the west, Timberdell to the south, and Elm to the east. The
NUA approved an on-call confract with Lemke on 1/22/13; bid advertisement 8/7 & 8/14/14; opened bids
8/28/14 with PM Construction and Rehab, LLC, of Pasadena, TX, providing low bid of $2,577,053 with four
(4) other bidders. Acceptance of bids, and award of contract will be presented to the NUA on 10/14/14;
payments totaling $0 of $2,577,053 or 0% processed.

Sewer Maintenance Project FYE13 (WW0200): Annual project will rehabilitate about 14,000 feet of
sanitary sewers and 90+ manholes in an approved area bounded by Lindsey Street to the North, Bishop
Creek to the West, Imhoff Road to the South, and 24th Ave SE to the East; NUA approved on-call surveying
contract with Lemke 7/23/13; preliminary survey in hand; video inspecticn complete; staff in-house design
continuing; scheduled to bid this calendar year.

Sewer Maintenance Project FYE14 (WW0202): Annual project may rehabilitate over 47,000 feet {3
miles} of sewers and over 230 manholes in the area bounded by Robinson to the North, Sherry to the West,
Main Street to the South, and Berry to the East, excluding Dakota & lowa, which were in the 2009 project
area; staff in-house preliminary design is in progress; staff is awaiting an on-call Professional Services price
estimate from Lemke to issue purchase order for surveying and drafting assistance; City video inspection in
progress. Alternates may also be bid, but are not finalized.

Wastewater Supervisory Control and Data Acquisition (SCADA) (WW0052): SCADA electronically
reports plant and [ift station activity to a central location. Project combined with WW0043 & WWO0047 for
construction efficiency. Received bids 10/16/10; Oil Capital Electric {OCE) began work 1/18/2011, with 180
days contract completion time; liquidated damages commenced 8/27/11; final inspection and substantial
completion effective 4/24/13; as-builts and C&M's received 10/8/13; settlement negotiations complete;
$80,000 in liquidated damages recommended; final punch list items received 12/18/13; project acceptance
and final payment approved by NUA on 8/12/14; payments totaling $949,500 of $949,500 or 100% paid to
date; this is the final project report.

WWTP - Aeration Basin Blower VFD (WW0043): Replacement of obsolete motors and controls
enhance efficiency and save energy and money by reducing electrical demand and use. Project partnered
with WW0047 for Department of Energy (DOE) ARRA grant, and combined with WW0047 & WW0052 for
design and construction efficiency; received bids 10/16/10; Oil Capital Electric (OCE) began work
1/18/2011, with 180 days contract completion time; liquidated damages commenced 9/27/11; substantial
completion & punch list effective 4/24/13; DOE grant closed 6/26/13; seftlement negotiations complete;
$80,000 in liquidated damages recommended; Received as-built drawings and C&M manuals 10/8/13; final
punch list items received 12/18/13; project acceptance and final payment approved by NUA on 8/12/14;
payments totaling $1,060,326 of $1,060,326 or 100% paid fo date; this is the final project report.

WWTP - North Digester Boiler(s} (WW0047): Replacement of obsolete sludge heaters (vintage
1960's) saving energy and money. Project partnered with WW0043 for Department of Energy (DCE) ARRA
grant and combined with WW0043 & WWO0052 for design and construction efficiency; see WWO0043 for
milestones; final punch list items received 12/18/13; project acceptance and final payment approved by NUA
on 8/12/14; payments totaling $395,174 of $395,174 or 100% paid to date; this is the final project report.

Department of Utilities Monthly Report 2




Woodcrest Interceptor (WW0120): Project will replace and upsize the existing Woodcrest
interceptor from north of Tecumseh Road running SW fo near Porter Avenue and Rock Creek Road. Final
project design by RIN Group is under review; supplemental TV survey requested of fine maintenance; due
late August. Permits are in hand. Easement acquisition is nearing completion. Project should bid this year.

Wastewater Flow Monitoring Project (WW0042): HDR Engineering approved 04/13/10 for
completion of city-wide flow monitoring, and calibrating the new Wallingford Infoworks wastewater model to
simulate the affect a 5-year design storm. Thirty-two flow meters and ten rain gauges utilized to collect dry
and wet weather flow data; Flow Monitoring Report received 12/21/10. Sewer sub-basin maps reviewed to
determine proper loading information under 2025 Plan and corresponding population equivalents. Loading
data transmitted to HDR in 04/25/12 so modeling can begin. Model development workshop held 03/14/13;
capacity analysis report received 05/07/13. Collection system improvements report received 04/28/14 and is
under review. Payments totaling $530,804 of $576,899 processed.

Phase 2 South WRF Improvements (WWO0065): Preliminary design contract with Garver for
preparation of Engineering Report (ER) approved 03/08/11. Draft ER received 08/03/11 with findings
presented to NUA 11/08/11. ER finalized and submitted to DEQ 11/18/11 with DEQ comments received
03/26/12. Request for variances submitted to DEQ 05/21/12. Garver and staff met with DEQ on 12/05/12 to
discuss variance requests and DEQ approved 4 variances 01/15/13. DEQ approved final variance request
for primary clarifier weir loading rate on 03/20/13. Final ER was submitted to DEQ on 03/28/13 and was
approved 06/27/13.

Garver Amendment No.1 for final design and bidding was approved 06/12/12. Final design kickoff
meeting was held 06/25/12 with subsequent monthly design meetings. Geotechnicat work completed by
Terracon on 11/12/12; draft report received 11/29/12 and final report received 06/24/13. 90% design plans
and specifications (P&S) were provided 06/19/13 for NUA review. Final design documents for Phase 2
Improvements were submitted to DEQ 08/01/13. DEQ comments received 08/28/13. Garver and NUA
submitted response to DEQ in 11/01/13 and DEQ approved the P&S on 11/26/13. Floodplain permit
submitted 10/15/13 and was approved by the City of Norman on 04/05/13. Proposed Amendment No. 2 for
construction administration, inspection, and operation and maintenance manuals received; approved by
NUA on 4/22/2014.

After presentation of ER findings, staff was directed to proceed with design of $52 M project
expanding design capacity from 12 to 17 MGD, adding ultra violet disinfection, effluent aeration and odor
contro} technologies. Additional scope includes headworks modifications, primary clarification rehab, three
activated sludge basins and two final clarifiers, sludge thickening, blending and digestion and other
miscelianeous improvements. 90% design estimate of $63 M presented to NUA 07/10/13 along with several
user rate alternatives in support of required $38M loan. Public Meeting on proposed rate hike held 08/12/13.
On 09/10/13, NUA approved ordinance cafling for public vote on 11/12/13, and the vote passed by an
approximate majority of 76%. NUA approved Resolution 1314-89 authorizing staff to prepare document
necessary of loan application submission to OWRB. Loan application submitted to OWRB 02/11/14 ; $50.3
million loan approved by OWRB on 04/15/14. Public hearing on Environmental Information Document (EID)
held 01/21/14 and the NUA adopted EID and public participation documentation on 02/11/14. Final FONSI
issued by the by CWRB on 04/28/14.

Five prime contractors were pre-qualified on 01/28/14 and bids for the Phase 2 WRF
Improvements were opened 03/27/14. Bids were received from three and the NUA approved award to
Archer Western Construction, LLC of Irving, TX on 04/22/14. Notice of Award forwarded 04/22/14; contract
and bonds approved by NUA 05{13/14.

Archer Western Construction, LLC began construction of the Phase 2 Improvements on June 2, 2014. All
work is scheduled to be complete by November 18, 2016. The following briefly summarizes the work
completed this pericd:
e Primary Clarifiers 1, 2, 3 and 4: begin demolition of clarifier mechanisms, one at a time.
» RBC and Bio-Tower structures: removal of both sfructures is essentially complete to make way for
aeration basin construction.

Department of Utilities Monthly Report 3



s Aeration Basins 4, 5 and 8: OGE must install new transformer at Westside LS to allow excavafion
to begin {existing electrical conduit must be abandcned).

¢ Final Clarifiers 5 and 6: Completed sludge removal from storm helding ponds 4 and 5 with sludge
land applied on farmland. Began demolition of sfructures; effluent frough and old clarifier
mechanisms removed.

o Compost Facility Waterline Relocation: 8-inch waterline relocated a second time to make way for
installation of shoring around UV Fagcility.

s UV/Post Aeration Facility: 12 dewatering wells installed at the site south of Bratcher Minor Road;
steel shoring installed to north and west; approximately 12 of 24 feet of excavation complete.

o Qutfall structure and 66-inch Piping: access road to the Canadian River outfall structure and 54-
inch bypass line around existing outfall structure complete. Bottom slab of new outfall structure
poured this week. Continued disposal of trash excavated from construction on top of iandfill as per
DEQ; additional cover materials also stockpiled on landfill.

o Digester Modifications: instalting electrical conduit to new mixing system for Digester 4; sludge
removal from Digesters 2 and 4 to be inifiated soon.

s Pay Estimate No. 3 was submitted in the amount of $886,613 for tota! of $3,980,235 or 8.1% of the
contract amount.

90 calendar days or 10% of the 900 calendar day contract time has been consumed.
Monthly Progress Meeting No. 3 was held 08/27/14.

The Contractor expects to perform the following work during the next pay period:
¢  Continue primary clarifier rehabilitation.
Continue demglition of holding pond structures.
Begin Digester sludge disposal.
Continue construction of new outfall structure.
Continue excavation of UV/Post Aeration Basin; pour base slab.
Continue relocation of electrical transformers 4 and 6 to allow excavation of new aeration basins.

South WRF Consent Order from DEQ: OPDES permit issued in July 2010 included deadiine of
July 2013 for implementing disinfection at the WRF. Staff advised DEQ this was unreasonable prior to
issuance. Staff has been reporting progress as required and DEQ forwarded proposed Consent Order {CO)
#13-077 o NUA 04/15/13. Staff forwarded suggested medifications te DEQ on 05/17/13 and DEQ
forwarded revised CO to NUA on 09/05/13. CO#13-077 approved by NUA on 09/12/14 including the
following tasks:

¢  Submit approvable P&S 11/01/13
e Begin construction of Phase 2 Improvements 07101114
¢ Complete disinfection improvements 01/01/16
« Attain compliance with fecal coliform limits 07/01/16
¢ Complete Phase 2 improvements 01/01/47
¢  Attain compliance with Ammcnia and TSS limits 07117

With voter approval of the sewer rate hike and DEQ approval of the P&S, staff submitted a follow-up letter to
DEQ on 12/27/13 confirming the above dates and clarifying that fecal coliform sampling will not begin until
proposed disinfection units are operable on 01/01/16.

North WRF Engineering Report (WW0204):: This new project will investigate the cost of new
facifities for wastewater treatment, disposal, and solids management at a new North Water Reclamation
Facility (WRF). Differing treatment alternatives will be evaluated for discharge to either the Little River or the
Canadian River. Request for Proposal RFP 1213-12 was issued 07/24/12 and consultant proposals are due
08/27112. The proposed WREF site is focated NW of the intersection of 12th Ave. NE and Franklin Road
Request for Proposal RFP 1213-12 was issued 07/24/12 and proposals were received from 4 consultants
on 08/27/12. The review committee of 5 staff members sefected the team of HDR and Alan Plummer and
Associates to prepare the engineering report. NUA approved contract and work scope 01/08/13 but work

Department of Utilities Monthly Report 4



delayed for 45 days; kickoff meeting held 02/26/13. Amendment No. 1 to HDR contract was considered by
Finance Committee in April and will not be forwarded to the NUA for consideration. NUA and HDR staff
conducted North WRF altemative treatment technology screening workshop on 05/29/13; alternative
technologies were developed for three potential discharge locations. Technical Memorandum No. 1 received
08/01/13 and documents the reasoning for potential discharge limits and treatment technologies proposed
prior to more detailed alternative development. Staff provided comments on TM-1 o HDR 08/28/13.
Received draft version of TM-2 including cost estimates for 4 treatment and discharge alternatives from the
future North Water Reclamation Facility. Staff met with HDR Engineering on 12/17/13 to discuss draft
version of TM-2 and provide input regarding non-economic ranking of alternatives. Staff provided comments
on TM-2 06/10/14; expect revisions with draft ER in September 2014.

Effluent Reuse at Compost Facility (WW0058): A non-potable water system allowing reuse of
treated effluent at the WWTP site is in place. Disinfected wastewater effluent may also be used, if permitted
by the ODEQ, for irrigation purposes offsite such as at the new Compost Facility south of the WWTP.
Wastewater reuse in this manner can significantly reduce water demand and delay the need for expensive
water supply projects. Reuse will also reduce the amount of poliutants discharged to the Canadian River.
This project will install piping to the compost facility and examine the need to upsize the non-potable water